DF56 (A497)



PARTS CATALOG
INTRODUCTION
This chapter instructs you the numbers and names of these parts on this machine.

INDEX to PARTS CATALOG

LOCATION OF UNIT
1. EXTERIOR (A497)
2. ORIGINAL FEED SECTION 1 (A497) ..
3. ORIGINAL FEED SECTION 2 (A497) ..
4. TRANSPORT SECTION (A497)

5. INVERTER AND EXIT SECTION (A497) .
6

7

8

9

Sl <o) 5]

. ELECTRICAL SECTION (A497) ....
. MAIN BOARD (A497) .......
. MAIN HARNESS (A497) ...
. INTERFACE HARNESS (A497) ............
10. FEED-IN MOTOR HARNESS (A497) .
11. DECAL AND DOCUMENT (A497) ...
Parts Index

March 5, '92



LOCATION OF UNIT

1. EXTERIOR (A497)

See Page 4

2. ORIGINAL FEED SECTION 1 (A497)

See Page 6

3. ORIGINAL FEED SECTION 2 (A497)

See Page 8

4. TRANSPORT SECTION (A497)

See Page 10

5. INVERTER AND EXIT SECTION (A497)

See Page 12

6. ELECTRICAL SECTION (A497)

See Page 14




1. EXTERIOR (A497)

S

Y/ 4




1. EXTERIOR (A497)

InNd;.'X Part No. Description A(gst)éngglry Ir;\::lcix Part No. Description A(gst)(;ngglry
1 | 58752088 |Shoulder Screw - M4 1 | 32 | A497 1501 | Original Stopper - Exit | 2
2 | A497 1532 | Decal - Original Size - LT 1 ] [[MB1 (Added)
2 | A497 1533 | Decal - Original Size - A4 1
.3 | A497 1182 | Friction Belt Holder 1 EE
A497 1198 | x/x,MB3 1
4 | A497 1205 | Friction Belt Spring 1 | || |
5 | A422 1356 | Pin - 3x26mm 1
L6 [A497 1170 | Friction Belt | 1
A497 1206 | X/x,MB3 1
7 | 58752088 | Shoulder Screw - M4 1
8 | A497 1390 | Main Board Cover 1
9 | A497 1504 | Decal - Misfeed Removal 1
10 | A497 1331 | Grip Cover 1
|11 [A497 1376 | Rear Side Guide 1
12 | 5894 2747 | Mylar - Original Guides 2
13 | A497 1517 | Decal - Original Limit 1
L14 |A497 1366 |Front Side Guide | 1
15 | 5894 2747 | Mylar - Original Guides 2
16 | A497 1321 | Original Table - LT 1
16 |A497 1322 | Original Table - A4 1
T 17 |5443 2712 |Cork Pad 1
18 [5443 2657 |Gear - 28Z 1
19 [5443 2713 | Wave Washer 1
20 | 5443 2660 |Spacer-6x22x 0.5 mm 1
21 [A422 1361 |Rack - Side Guide 2
22 | A497 1195 | DF Fixing Plate 1
23 | A497 1300 |DF Cover 1
24 | A497 1350 | Display Panel 1
25 | A497 1502 | Original Exit Guide 1
26 | A497 1530 | Position Sensor Actuator 1 101 | 0314 0050W| Philips Pan Head Screw - M4x5
27 | A497 1531 | Left Switch Actuator 1 102 | 0315 0140W| Philips Pan Head Screw - M5x14
28 | A465 1397 | Spacer - 0.5mm 6 103 [ 0344 0050D | Philips Truss Head Screw - M4x5
29 | A465 1389 | Spacer - 0.2mm 4 104 | 0413 0082W| Tapping Screw - M3x8
30 [A465 1125 |Angle Stopper 1 105 | 0720 0040E | Retaining Ring - M4
31 [A422 1381 | Shoulder Screw - M4 2 106 |[0951 4005W/| Philips Screw with Flat Washer - M4x5



Technical Support
Item 11
MB 6: Colour change

Technical Support
Item 14
MB 6: Colour change

Technical Support
Item 16
MB 6: Colour change
MB 9: Modified to prevent breakages
MB 13: Old colour made available
MB 18: To facilitate assembly

Technical Support
Item 3
MB 7: Modified to improve copy quality
MB 19: To ensure original separation

Technical Support
Item 6
MB 7: Modified to improve copy quality

Technical Support
MB 11
Original Table Ass'y added (LT or A4)

Technical Support
Item 32
MB 18: Removed

Technical Support
MB 19
Friction Belt Cushion added


2. ORIGINAL FEED SECTION 1 (A497)




2. ORIGINAL FEED SECTION 1 (A497)

'T\?gx Part No. Description AQS.?érgglry 'T\?gx Part No. Description Asttélgglry
1 |A422 1064 |Hinge - Pull-out 1 36 [A497 1026 |Upper Guide Plate 1
2 |5205 5250 |LED Sensor Type S 37 [A422 1078 |Bushing - 6x12x4mm 1
3 | A422 1087 | Shoulder Screw - M3x3 38 [A497 1060 | Front Side Plate 1
4 | A465 1069 |Harness Cover 39 | A465 1080 | Fixing Plate - Feed-in Unit 1
5 | A497 5202 | Harness - Pulse Generator 40 | A422 5270 |Photosensor 2
6 | A422 1086 | Pull-out Spring 41 [A497 1009 |Gear - 23Z 1
7 | A422 1063 | Seal - 0.7x13x20 42 | A497 1011 | Pick-up Roller 1
8 | A422 1080 |Pulse Generator 43 | A497 1022 | Original Guide 1
9 | A422 1068 | Relay Roller A497 1025 | x/x,MB3 1
10 [A422 1071 | Pull-out Lever 44 | 5875 2088 | Shoulder Screw - M4 1
11 | A497 1061 | Mylar - 45.5x15.5 45 |[A422 5208 |Harness - Paper Size 1
12 | A497 1047 |Idle Roller 46 | A497 1055 |Middle Side Plate 1
| 13 | A465 1057 | Pull-out Bracket | 1

14 |A465 1076 |Release Lever Knob
15 [5875 2088 | Shoulder Screw - M4
16 |[A465 1077 |Release Lever

17 | A465 1070 |Lever Spring

18 | A465 1068 | Cushion - 2.5x14x43
19 |[A465 1072 |Lock Spring

20 |A465 1074 |Pin - 4x77.5

21 | A465 1073 |Pin - 4x76.5

22 | A465 1075 | Shaft - 3x25

23 | A422 1067 | Relay Roller Shaft
24 | A497 1077 | Mylar - 18x306

25 | A422 1042 |Idle Gear - 22Z

26 | A497 1046 | Idle Shaft

27 |[A497 1075 |Lower Guide Plate
28 | A465 1066 |Mylar - 0.1x21x58
29 | A497 1076 | Mylar - 28x52

30 |A465 1067 |Mylar - 0.1x14.5x44
31 |AWO02 0012 | Photointerruptor

32 | A422 1093 | Sensor Bracket

33 | A497 1059 | Set Sensor Bracket
34 [A422 5207 |Harness - Registration
35 | A497 5201 |Harness - Paper Set

47 |A497 1024 | Guide Mylar
MB3 (Added)

101 | 0313 0040W| Philips Pan Head Screw - M3x4

102 | 0314 0060W| Philips Pan Head Screw - M4x6

103 | 0632 0100G | Pin - 2x10mm

104 | 0720 0025E | Retaining Ring - M2.5

105 | 0720 0030E | Retaining Ring - M3

106 | 0720 0040E | Retaining Ring - M4

107 | 0950 4006W| Screw : M4 x 6 (100pcs/1Set)

108 | 0951 3010W| Philips Screw with Flat Washer - M3x10
109 |[0951 4005W| Philips Screw with Flat Washer - M4x5

PR RPRPRRPRPRPPREPPRPRRPRPEPREBNRPREPEPNRRPRERPNNRLRNNRRRR



Technical Support
Item 13
MB 17: Modified to prevent misfeeds


3. ORIGINAL FEED SECTION 2 (A497)




3. ORIGINAL FEED SECTION 2 (A497)

lnNd(iX Part No. Description AstténF:glry Ir;\::lsx Part No. Description Asttingglry

1 |A422 1602 |Pick-up Lever Plate 1 35 |[A497 1009 |Gear - 23Z[x/o.MB1 | 1
2 | A422 1600 | Pick-up Lever 1 36 | AB04 0009 [ Magnetic Spring Clatch|x/o,MB1 1
3 | A422 1063 | Seal - 0.7x13x20 2 37 | A497 1005 | Magnetic Spring Clatch|x/o,MB1 1
4 | A497 1064 | Original Feed Stay 1
5 |A497 1032 |Gear - 35Z 1
6 |A422 1078 |Bushing - 6x12x4mm 1
7 |A422 1031 |Lever - Pick-up Spring 1
8 | A497 1051 |Release Spring 1
9 | 5894 2229 | Solenoid Pin 1

10 | A497 1041 | Pick-up Shaft 1

11 |A422 1050 |Gear - 29T 1

12 | A497 1062 | Rear Side Plate 1

13 | A422 1078 | Bushing - 6x12x4mm 1

14 | A497 1006 | Pick-up Roller Shaft[x/o,MB1 | 1

15 | A497 1010 | Clutch Stopper 1

16 | A497 1056 | Support Plate 1

17 |A422 1503 |Idle Shaft 1

18 |A422 1041 |Gear- 27T 1

19 | A422 1049 |Gear-27T 1

20 |A422 1504 | Shaft/Gear - 16T 1

21 | A497 1017 |Gear-32Z 1 101 | 0313 0040W| Philips Pan Head Screw - M3x4

22 | A497 1015 |Gear-45Z 1 102 | 0313 0060W| Philips Pan Head Screw - M3x6

23 | A422 1501 |Gear - 20T 1 103 | 11050310 |Wire Clamp

24 | A497 1018 | Motor Bracket 1 104 | 0573 0030E | Hexagon Headless Set Screw - M3x3

25 | AX06 0027 | Drive Motor - DC24V/21W 1 105 | 0573 0060E | Hexagon Headless Set Screw - M3x6

26 | A497 1050 | Solenoid Bracket 1 106 |1105 0199 |Clamp

27 | A497 5251 | Pick-up Solenoid 1 108 | 0632 0140G | Parallel Pin

28 | A422 1078 |Bushing - 6x12x4mm 1 109 |[0701 0040B | Flat Washer - M4

29 | A497 1037 |Feed Roller Shaft 1 110 |0720 0025E | Retaining Ring - M2.5

30 [A497 1038 | Guide - Roller - B 3 111 | 0720 0040E | Retaining Ring - M4

31 |A497 1039 | Side Roller 2 112 | 0720 0060E | Retaining Ring - M6

32 | A497 1034 | Original Feed Roller 1 113 | 0741 3505 |Ball Bearing -5 x 10 x 4 mm

A497 1035 1 114 |0741 3506 |Ball Bearing - 6x12x4 mm
33 [A497 1033 | Guide - Roller - A 1 116 |[0951 3006W| Philips Screw With Flat Washer - M3x6
34 | A497 1007 | Collar - 6x12x8[x/o,MBT | 1 117 | 0951 4006W/| Philips Screw With Flat Washer - M4x6




4. TRANSPORT SECTION (A497)




4. TRANSPORT SECTION (A497)

lnNd(iX Part No. Description Astt)énF:glry Ir;\::lsx Part No. Description Astti;ngglry
1 |A497 1125 | Transport Belt 1 101 | 0314 0060W| Philips Pan Head Screw - M4x6
2 | A497 1100 | Drive Roller - Transport Belt 1 102 | 0353 0080W]| Philips Pan Head Screw - M3x8
|3 [A497 1101 |[Belt Pressure Roller | 1 103 | 0632 0100G | Pin - 2x10mm
— | 4 |A422 1107 | Stay - Belt Support Roller 3 104 | 0720 0030E | Retaining Ring - M3
] 5 |A497 1130 |Bushing 4M 8 105 | 0720 0040E | Retaining Ring - M4
6 |A497 1115 | Reflector Plate 1 106 |0720 0050E | Retaining Ring - M5
7 |A422 1185 |Belt Guide - Front Left 1 107 [0741 3506 |Ball Bearing - 6x12x4 mm
8 | A422 1108 | Stopper 2 108 [0741 3806 |Ball Bearing - 6x13x5mm
9 |A422 1078 | Bushing - 6x12x4mm 2
10 | 58752088 | Shoulder Screw - M4 9
11 | 5936 2480 |Magnet Catch Ass'y 2
12 | A497 1146 | Grip Hinge Stopper 1
13 | A497 1136 | Grip Hinge 1
14 | 5875 2088 | Shoulder Screw - M4 3
|15 [ A497 1102 |[Belt Tension Bracket | 1
16 |A497 1145 | Cushion - 7x12x6 2
17 | A422 1188 | Belt Guide - Rear Right 1
18 |A422 1186 | Belt Guide - Rear Left 1
19 | A422 1056 |Gear- 19T 1
1 20 |AA14 3005 | Stepped Screw - M4x2.5 2
| [21 [A497 1110 [Rear Frame | 1
| 22 |A422 1112 |Belt Tension Spring 1
T 23 |A497 1102 |Belt Tension Bracket 1
24 | A497 1152 | Magnet - APS 1
25 | A497 1118 | Belt Support Roller 4
26 | A422 1114 | Driven Roller - Transport Belt 1
27 | A422 1112 | Belt Tension Spring 1
28 | A422 1106 |Stay 1
31 [A422 1187 |Belt Guide - Front Right 1
[43 [A497 1105 [Front Frame | 1

10


Technical Support
Item 3
MB 18: Part standardization

Technical Support
Item 15
MB 20: Part standardization

Technical Support
Item 21
MB 22: Parts catalog correction (exchange with item 43)

Technical Support
Item 43
MB 22: Parts catalog correction (exchange with item 21)


5. INVERTER AND EXIT SECTION (A497)

11



5. INVERTER AND EXIT SECTION (A497)

'T\?gx Part No. Description AQS.?érgglry 'T\?gx Part No. Description Asttélgglry
1 [A497 2022 | Upper Exit Roller 1 36 |A497 2005 | Timing Belt - 75MXL 1
2 | A497 1230 | Invertor Pawls 1 37 |A497 2031 | Pulley - 36Z 1
3 |A497 2021 |Pulley - 15Z 1 38 | A497 2001 | Pulley - 18Z 1
4 | 5053 0447 | Bushing - M6 2 39 | A422 1265 |Gear- 46T 1
5 | A497 2041 |Invertor Guide Spring 2 40 |[A409 1197 | Spacer - 10x16x1.6mm 1
6 | A409 1150 | Spring Anchor 2 41 [ A497 2025 | Cushion - 5x5x3 2
7 | A497 0447 | Invertor Guide 1 42 | A497 2003 | Rear Side Plate 1
8 | A497 1712 | Original Guide Mylar 1 43 | A422 1249 |Upper Exit Roller 4

| 9 [A422 1210 [Inverter Roller | 1
10 [A422 2030 |Decal - Inverter Guide Plate 1
11 [A497 2011 | Invertor Solenoid Bracket 1
12 | A422 1231 |Inverter Gate Spring 1
13 | 5894 2229 | Solenoid Pin 1
14 [ A497 2012 | Invertor Solenoid Lever 1
15 | A422 1234 | Front Lever 1
16 | A422 1079 |Bushing - 8x16x5mm 1
17 | 5446 2824 | Screw - Duplex Guide Plate 1 101 | 0313 0040W| Philips Pan Head Screw - M3x4
18 | A497 2081 | Front Side Plate - Exit 1 102 | 0313 0060W| Philips Pan Head Screw - M3x6
19 |[A422 1257 | Antistatic Brush 1 103 | 0314 0060W| Philips Pan Head Screw - M4x6
20 [A497 1255 | Invertor Guide Plate 1 104 | 0632 0080G | Parallel Key - 2x8mm
21 [A422 1216 |Inverter Support Roller 1 105 | 0632 0100G | Pin - 2x10mm
22 | A497 2051 | Pressure Lever 2 106 |0633 0120G | Parallel Pin - 3x12
23 [A422 1218 | Pressure Lever Shaft 1 107 | 0701 0040B | Flat Washer - M4
24 | A497 2061 | Upper Exit Roller Ass'y 1 108 |0720 0025E | Retaining Ring - M2.5
25 [A422 5270 |Photosensor 1 109 | 0720 0030E | Retaining Ring - M3
| 26 [A497 2071 [Exit Sensor Bracket | 1 110 | 0720 0040E | Retaining Ring - M4
27 |A422 5203 |Feed-out Sensor Harness 1 111 | 0720 0060E | Retaining Ring - M6
28 | A422 5310 |Feed-out Motor - DC10W 1 112 | 0741 3505 |Ball Bearing - 5 x 10 x 4 mm
29 | A497 2052 | Pressure Lever Spring 2 113 [0742 3905 |Ball Bearing - 5 x 13 x 4 mm
30 [A422 5255 | Solenoid - DC24V (Invertor) 1 114 | 0951 3006W/| Philips Screw with Flat Washer - M3x6
31 |A497 2013 | Stopper Plate 1 115 | 0951 3010W| Philips Screw with Flat Washer - M3x10
32 | A497 2082 |Rear Side Plate - Exit 1 116 | 0951 4006E | Philips Screw With Flat Washer - Mx6
33 |A409 1195 | Exit Drive Shaft 1 117 | 0951 4006W/| Philips Screw With Flat Washer - M4x6
34 | A497 2002 | Front Side Plate 1 118 | 11050199 |Clamp
35 |A422 1078 |Bushing - 6x12x4mm 1 119 | 11050199 |Clamp

12



Technical Support
Item 26
MB 15: To prevent the exit sensor from malfunctioning

Technical Support
Item 9
MB 18: Part standardization


6. ELECTRICAL SECTION (A497)

13



6. ELECTRICAL SECTION (A497)

'T\?gx Part No. Description Astngglry Irll\?gx Part No. Description Asttérgglry
1 | 58752088 |Shoulder Screw - M4 3 101 | 0313 0030W| Philips Pan Head Screw - M3x3
2 | A497 1216 | Left Cover 1 102 | 0313 0060W| Philips Pan Head Screw - M3x6
3 | A497 5213 | Grounding Wire 1 103 | 0313 0120W| Philips Pan Head Screw - M3x12
4 | A497 1503 | Entrance Seal 1 104 | 0313 0140W| Philips Pan Head Screw - M3x14
5 |5936 7901 | Decal - English 1 105 |[0314 0060M | Philips Pan Head Screw - M4x6
6 |A422 1183 | Main Board Cover 1 106 |0314 0060W| Philips Pan Head Screw - M4x6
7 |5936 5348 | Thin Original Feed Switch 1 107 | 0344 0060W| Philips Truss Head Screw - M4x6
8 | A497 1545 | Decal - DIP SW 1 108 | 0354 0060W| Philips Truss Head Screw - M4x6
9 | A497 1340 | Front Guide Plate 1 109 | 0704 0040C | Toothed Washer - M4
10 | A497 1221 | Bushing 1 110 [0801 1185 | Philips Truss Head Screw - M4x8
11 | A497 1400 |Left Hinge 1 111 | 0950 4006W| Screw : M4 x 6 (100pcs/1Set)
12 | A497 1219 | Right Inner Cover 1 112 | 0951 4006E | Philips Screw With Flat Washer - Mx6
13 [A465 1126 |Grounding Plate 1 113 | 0951 4006W/| Philips Screw With Flat Washer - M4x6
14 |5875 2088 | Shoulder Screw - M4 8 114 | 11050199 |Clamp
15 [A497 1121 | Right Hinge Bracket - Small 1 115 | 1106 0430 |Bushing - 13mm
16 [A497 1119 | Left Hinge Bracket 1 116 |1107 0354 |Fuse - 3.15A/125V
17 |A497 1420 |Right Hinge 1
18 | A497 5213 | Grounding Wire 1
19 [A497 1120 | Right Hinge Bracket - Large 1
20 |1204 1319 | Microswitch | 1
21 [ AWO01 0010 | Photosensor 1
1[ 22 TA497 1211 | Set Sensor Actuator 1
1| 23 |A497 1210 | Sensor Actuator Bracket 1
24 [ A497 5205 | I/F Harness - 220/240V|MB1 1
24 |A497 5208 |I/F Hamess - 115v 1
125 [A497 1500 [I/F Harness Bracket 1
[26_|A497 5150 | Main Board | 1
27 |5219 1957 | Stepped Screw - M4 1
| 28 |A4975180 |ROM - ARDF | 1
A497 5170 [[x/o,MB4] 1
29 [A497 5200 | Main Harness 1
30 |A497 5204 |Harness - Feed-in Motor 1
31 |A422 1177 |Indication Bracket 1
32 | A497 5260 |Indication Board 1
33 | A497 1341 | Rear Guide Plate 1

14



Technical Support
Item 26
MB 8: Modified to make sure the transfer belt stops at the correct time
MB 12: Modified to include the N440 conbine two originals feature
MB 21: Modified to enable N440 operation

Technical Support
Item 25
MB 10: Part standardization

Technical Support
Item 22
MB 14: To prevent the set sensor actuator from being damaged

Technical Support
Item 23
MB 14: To prevent the set sensor actuator from being damaged

Technical Support
Item 28
MB 12: Modified to include the N440 conbine two originals feature
MB 21: Modified to enable N440 operation

Technical Support
Item 20
MB 23: Vendor change


7. MAIN BOARD (A497)

PHOTO THYRISTOR ~ RESISTOR
SYMBOL |INDEX| | SYMBOL |INDEX| | syMBoL |INDEX| | symBoL |INDEX| | symBoL | INDEx| [ symBoL [mNDEX| [ symBoL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NoO. NO. NO.
pCl0l | 17 R101 169 R114 | 173 R 124 162 R134 | 162 R144 | 160 R154 | 166
R102 m R115 131 R125 162 R135 | 165 R145 165 R155 166
R 106 134 R116 125 R126 162 R136 | 163 R 146 162 R 156 162
R 107 134 R117 168 R127 162 R137 | 163 R 147 159 R 157 162
R108 172 R118 | 157 R128 162 R138 | 162 R148 159 R 158 162
TRANSISTOR R 109 174 R119 162 R129 162 R139 | 160 R 149 159 R159 | 162
SYMBOL | INDEX R110 170 R120 | 162 R130 | 162 R140 | 162 R 150 164 R 160 165
NO. NO. R111 132 R121 156 R131 160 R 141 162 R151 166 R 161 165
R1I2 133 RI12 | 162 R132 160 R142 | 162 R152 | 166 R 162 162
Q1o 113 R113 173 R123 162 R133 160 R143 | 162 R 153 162 R 163 165
RESISTOR ARRAY  SW TEST PIN VARIABLE RESISTOR
SYMBOL | INDEX | | SYMBOL [INDEX| | SYMBOL |INDEX| | symBoL |INDEX| | symBoL [mNDEx| [ symBoL [mDEx| [ symBoL | mDEx
NoO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
R 164 161 R174 159 R184 | 163 RAY101 | 135 swiol | 111 TP101 | 102 VR101 | 138
R 165 161 R175 159 R185 | 160 RAY102 | 136 sWi02 | 111 TP102 | 102 VR102 | 137
R 166 161 R176 159 R18 | 160 TP103 | 102 VR103 | 137
R167 157 R177 159 R187 | 163 TP104 | 102 VR106 | 139
R 168 162 R178 159 R188 | 162 TP10S | 102
R169 162 R179 159 R189 | 162 TP106 | 102
R170 163 R 180 159 R190 | 165 TP107 | 102
R171 165 R 181 162 R191 | 161
RIT2 159 R 182 162 R192 | 158
R173 159 R183 162 R193 | 160

15



CONNECTOR CAPACITOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDE SYMBOL | INDEX SYMBOL | INDEX
NO. - NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
CN 101 104 C101 146 C111 145 C121 155 c13 155 C 143 155 C 153 167
CN 102 103 C102 147 C112 147 ci22 150 C132 155 C144 155 C 154 155
CN 103 106 C103 140 c113 148 c1z3 150 C133 155 C 145 155 C155 155
CN 104 105 C104 148 C114 151 cl4 155 C134 155 C 146 155 C 156 155
CN 105 107 C 105 142 C115 152 C125 155 C135 155 C147 155 C 157 155
CN 106 2 C 106 145 C 116 144 C126 155 C136 155 C 148 155 C158 155
C107 153 cnu7 149 C127 155 C 137 155 C 149 155 C 159 155
C108 153 c118 149 C128 155 C138 155 C 150 154 C 160 155
C 109 143 C119 142 C129 155 C141 155 C 151 155
c110 141 C 120 155 C 130 155 C 142 155 C152 155
DIODE DIP SWITCH FUSE IC LED OSCILLATOR
SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDE: SYMBOL | INDEX SYMBOL | INDEX SYMBOL | INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
D101 115 DPS 101 112 FU 101 109 IC 101 101 IC 109 120 LED 101 116 0OsC 101 130
D102 115 FU 101 110 IC 101 124 ICc110 4 LED 102 116
D103 115 1C 102 128 IC 110 108 LED 103 116
IC 103 118 IC 111 121 LED 104 116
IC104 129 IC112 129 LED 105 116
IC 105 119 IC113 123 LED 106 116
IC 106 122 IC114 129 LED 107 116
IC 107 1 IC115 127 LED 108 116
IC 108 3 IC 116 126
IC 108 114

16




7. MAIN BOARD (A497)

Ir;\::lsx Part No. Description A%st)(;ngglry Ir;\::lsx Part No. Description A%st)éngg{y
A497 5150 | Main Board 1 101 (1005 0843 [ Heat Sink - OSH2425SP
A422 5350 |IC-HCTL-3 1 102 [1101 0328 | Connector Pin Contact
A465 5210 | Fiber Optic Cable | 1 103 | 1102 0958 | Connector - 2P
5936 5221 | Heat Sink 1 104 (1102 1048 | Pin Housing - Mate-N-Lock - 3P
A497 5180 |[ROM - ARDF | 1 105 [1102 2966 | Connector - HIF3BA-34PA
A497 5170 | x/o,MB4 1 106 [1103 1726 |Connector - 4P

107 [1103 1729 | Connector - 7P

108 [1104 0271 |LSI Socket - 28P

109 (1104 0333 | Fuse Holder

110 [1107 0354 |Fuse - 3.15A/125V

111 [1204 1385 | Push Switch

112 [1204 1422 | DIP Switch

113 |[1401 0282 | Transistor - 2SB1020

114 (1401 0329 | Transistor Array - MP4503
115 [1401 0832 | Diode - DSA1Al

116 [1403 0308 |LED - TLR-102A

117 | 1403 0388 | Photocoupler - ON3111 |
118 [1407 0602 |IC - TC4040BP

119 (1407 0604 |IC - TC4049BP

120 |1407 1026 |IC - SN74LS373N

121 [1407 1334 |IC - UPD7810G

122 [1407 1348 |IC - TD62304AP

123 [1407 1535 |IC - TD62308AP

124 |1408 0264 |IC - 7812

125 (1611 4472 |Resistor - 4.7k Q 5% 1/4W
126 |1408 0408 |IC - PST518A

127 |1408 0521 |IC - M51971L

128 [1408 0538 |IC - SI8301L

129 [1408 0578 |IC - HA17339

130 [1503 0071 | Oscillator - 12MHz

131 [1600 0239 | Resistor - 0.47 Q +5% 1W
132 [ 1600 0576 | Resistor - 33 Q +10% 5W
133 [ 1600 1226 | Resistor - 8.2 Q 3W +5%
134 [1601 1732 | Resistor - 390 Q +5% 1W
135 [1601 7326 | Resistor Array - 10k Q

17



Technical Support
Main Board
MB 8: Modified to make sure the transfer belt stops at the correct time
MB 12: Modified to include the N440 conbine two originals feature
MB 21: Modified to enable N440 operation

Technical Support
Item 4
MB 12: Modified to include the N440 conbine two originals feature
MB 21: Modified to enable N440 operation

Technical Support
Item 117
MB 16: Vendor change

Technical Support
Item 2
MB 24: Changed to facilitate assembly


":\?(ix Part No. Description A%szrgglry ”:\?;X Part No. Description A%st)(;nqglry
136 |1601 7374 | Resistor Array - 4.7K Q 171 [1611 4202 | Resistor - 2k Q 1/4T +5%
137 | 1601 8145 | Variable Resistor - 5k Q 0.5W 172 | 1611 4229 |Resistor - 2.2 Q 1/4W +5%
138 | 1601 8147 | Variable Resistor - 10k Q 0.5W 173 | 1611 4272 |Resistor - 2.7k Q 1/4T 5%
139 | 1601 8148 | Variable Resistor - 20k Q 0.5W 174 | 1611 4393 |Resistor - 39k Q 1/4T +5%
140 | 1604 1360 | Capacitor - 3300mF 10V
141 |1604 1378 | Capacitor - 1mF 50V
142 |1604 1379 | Capacitor - 2.2uF +20% 50V
143 |1604 1380 | Capacitor - 3.3uF 50V
144 |1604 1381 | Capacitor - 4.7uF 50V
145 | 1604 1382 | Capacitor - 10uF 50V
146 | 1604 1383 | Capacitor - 22mF 50V
147 | 1604 1386 | Capacitor - 100uF +20% 50V
148 |[1604 1390 | Capacitor - 1000mF 50V
149 |1605 0127 | Ceramic Capacitor - 30pF +50%

150 |[1605 0141 | Capacitor - 4700pF 50V

151 | 1606 0658 | Capacitor - 0.1uF 50V

152 | 1606 1326 | Capacitor - 100pF 50v +10%
153 | 1606 1348 | Capacitor - 0.022uF 50V
154 |1606 1451 | Capacitor - 0.1uF 50V

155 |[1606 1452 | Capacitor - 0.01uF 50V

156 |1610 0031 |Resistor - 47 Q 1/8W

157 | 1610 0035 | Resistor - 100 Q 1/8W +5%
158 | 1610 0047 | Resistor - 330 Q 1/8W 5%
159 | 1610 0053 | Resistor - 1k Q 1/8W 5%
160 | 1610 0057 | Resistor - 1.5k Q 1/8W +5%
161 | 1610 0065 | Resistor - 3.3K Q 1/8W +5%
162 | 1610 0067 | Resistor - 4.7k Q 1/8W +5%
163 | 1610 0071 | Resistor - 10k Q +5% 1/8W
164 | 1610 0073 | Resistor - 12K Q 1/8W +5%
165 | 1610 0079 | Resistor - 22k Q 1/8W +5%
166 |1610 0107 |Resistor - 1M Q 1/8W +5%
167 |1610 0286 | Capacitor - 100pF 50V +10%
168 | 1611 4103 | Resistor - 10k Q 1/4T +5%
169 | 16114121 |Resistor - 120 Q 1/4T 5%
170 | 1611 4154 | Resistor - 150k Q 1/4T +5%

18




8. MAIN HARNESS (A497)

105
12

105
13

105
15

CN
1o

CN
205

104
CNH3I08

107
120

CN 104

CN

|
14

CN
15

CN
201

CN

108

207

CN
203

CN
19

A

CN
209

103 102 102

110 109 109

19

105
118

105
Ie

105
14

105
13



8. MAIN HARNESS (A497)

lnNd(iX Part No. Description A(gstinqglry ”;\?sx Part No. Description Asttingglry
* | A497 5200 | Main Harness 1 101 [1100 0340 |Closed Terminal
102 [1100 1169 | Fastening Receptacle
103 [1100 1253 | Pin - Mate-N-Lock
104 | 1100 1259 | Socket - Mate-N-Lock
105 |1100 1327 |Contact
106 |1100 1329 | Socket Contact
107 |1100 1348 | Pin Contact
108 |[1102 1089 |Connector - 3P
109 |[1102 1408 |Connector - 1P
110 [1102 1756 | Connector - 2P
111 [1102 1910 | Connector - 2P
112 [1102 1911 | Connector - 3P
113 [1102 1912 | Connector - 4P
114 |1102 1914 | Connector - 6P
115 [1102 1924 | Connector - 2P
116 |[1102 1925 | Connector - 3P
117 [1102 1938 | Connector - 2P
118 [1102 1939 | Connector - 3P
119 [1102 1983 | Socket Housing - 3P
120 [1103 0659 | Connector - 34P

20




9. INTERFACE HARNESS (A497)

CN ‘j ’j IcN | 102
120 o o 101 | 104
103
105

101 10l

21



9. INTERFACE HARNESS (A497)

'T\?gx Part No. Description Astl?érgglry 'T\?gx Part No. Description Asttélgglry
* | A497 5208 | Interface Harness - 115V 1 101 | 1100 0051 | Wire Terminal
* | A497 5205 | Interface Harness - 220/240V 1 102 | 1100 1190 | Socket - Mate-N-Lock
* | A497 5207 | Interface Harness 1 103 |1100 1447 | Socket - Mate-N-Lock
1 |A497 5206 | Optical Fiber Harness 1 104 |1102 1373 | Connector - 3P
105 [1102 1517 | Connector - 4P

22



10. FEED-IN MOTOR HARNESS (A497)

101
104

CN
102

CN
(N

103

107

CN
103

\

23

CN
12

102
105

102
106



10. FEED-IN MOTOR HARNESS (A497)

'T\?gx Part No. Description AQS.?érgglry 'T\?gx Part No. Description Asttélgglry
* | A497 5204 | Feed-in Motor Harness 1 101 |1100 1190 | Socket - Mate-N-Lock
102 | 1100 1240 | Socket - Mate-N-Lock
103 [1100 1327 | Contact
104 |1102 1350 | Connector - 5239-2P
105 [1102 1515 | Connector - 2P
106 |[1102 1517 | Connector - 4P
107 [1102 1912 | Connector - 4P
108 | 1607 0116 | Ferrite Core

24




11. DECAL AND DOCUMENT (A497)

2

p

2% Removing Misfed Original

Lift the
feeder until it stops.

If the original is in
down the relsase
lever.

1 bor Taswiit sanch mustbe OR) | guide plate. Remove
| (KD AN ingigators On the original,

1o
IA]?"" iwﬁlul\n the ri D
1
1

© After removing, close the guide plats.

=

Thick Thin

25



11. DECAL AND DOCUMENT (A497)

'T\?gx Part No. Description Astl?érgglry 'T\?gx Part No. Description Asttélgglry
1 |A497 1350 |Display Panel 1
2 | A497 1504 | Decal - Misfeed Removal 1
3 | A497 1517 | Decal - Original Limit 1
4 | A497 1532 | Decal - Original Size - LT 1
4 | A497 1533 | Decal - Original Size - A4 1
5 | A497 1545 | Decal - DIP SW 1
6 | A422 2030 |Decal - Inverter Guide Plate 1
7 |5936 7901 | Decal - English 1

E]
]

26



Technical Support
MB 2
Multilingual Decal Sheet


PARTSINDEX



December 1, '90

Part No. Description Paper and Part No. Description Paper and
Index No. Index No.

A497 0447 Invertor Guide 13- 7 A497 1076 Mylar - 28x52 7-29
A497 1005 Magnetic Spring Clatch x/o,MB1 9-37 A497 1077 Mylar - 18x306 7-24
A497 1006 Pick-up Roller Shaft x/o,MB1 9-14 A497 1100 Drive Roller - Transport Belt 11- 2
A497 1007 Collar - 6x12x8 x/o,MB1 9-34 A497 1101 Belt Pressure Roller 11- 3
A497 1009 Gear - 232 7-41 A497 1102 Belt Tension Bracket 11-15
A497 1009 Gear - 23Z x/o,MB1 9-35 A497 1102 Belt Tension Bracket 11-23
A497 1010 Clutch Stopper 9-15 A497 1105 Front Frame 11-43
A497 1011 Pick-up Roller 7-42 A497 1110 Rear Frame 11-21
A497 1015 Gear - 457 9-22 A497 1115 Reflector Plate 11- 6
A497 1017 Gear - 32Z 9-21 A497 1118 Belt Support Roller 11-25
A497 1018 Motor Bracket 9-24 A497 1119 Left Hinge Bracket 15-16
A497 1022 Original Guide 7-43 A497 1120 Right Hinge Bracket - Large 15-19
A497 1024 Guide Mylar MB3 (Added) 7-47 A497 1121 Right Hinge Bracket - Small 15-15
A497 1025 x/x,MB3 7-43 A497 1125 Transport Belt 11- 1
A497 1026 Upper Guide Plate 7-36 A497 1130 Bushing 4M 11- 5
A497 1032 Gear - 35Z 9- 5 A497 1136 Grip Hinge 11-13
A497 1033 Guide - Roller - A 9-33 A497 1145 Cushion - 7x12x6 11-16
A497 1034 Original Feed Roller 9-32 A497 1146 Grip Hinge Stopper 11-12
A497 1035 X/x,MB3 9-32 A497 1152 Magnet - APS 11-24
A497 1037 Feed Roller Shaft 9-29 A497 1170 Friction Belt 5- 6
A497 1038 Guide - Roller - B 9-30 A497 1182 Friction Belt Holder 5- 3
A497 1039 Side Roller 9-31 A497 1195 DF Fixing Plate 5-22
A497 1041 Pick-up Shaft 9-10 A497 1198 x/x,MB3 5- 3
A497 1046 Idle Shaft 7-26 A497 1205 Friction Belt Spring 5- 4
A497 1047 Idle Roller 7-12 A497 1206 X/x,MB3 5- 6
A497 1050 Solenoid Bracket 9-26 A497 1210 Sensor Actuator Bracket 15-23
A497 1051 Release Spring 9- 8 A497 1211 Set Sensor Actuator 15-22
A497 1055 Middle Side Plate 7-46 A497 1216 Left Cover 15- 2
A497 1056 Support Plate 9-16 A497 1219 Right Inner Cover 15-12
A497 1059 Set Sensor Bracket 7-33 A497 1221 Bushing 15-10
A497 1060 Front Side Plate 7-38 A497 1230 Invertor Pawls 13- 2
A497 1061 Mylar - 45.5x15.5 7-11 A497 1255 Invertor Guide Plate 13-20
A497 1062 Rear Side Plate 9-12 A497 1300 DF Cover 5-23
A497 1064 Original Feed Stay 9- 4 A497 1321 Original Table - LT 5-16
A497 1075 Lower Guide Plate 7-27 A497 1322 Original Table - A4 5-16

28




December 1, '90

Part No. Description Paper and Part No. Description Paper and
Index No. Index No.
A497 1331 Grip Cover 5-10 A497 2022 Upper Exit Roller 13- 1
A497 1340 Front Guide Plate 15- 9 A497 2025 Cushion - 5x5x3 13-41
A497 1341 Rear Guide Plate 15-33 A497 2031 Pulley - 36Z 13-37
A497 1350 Display Panel 5-24 A497 2041 Invertor Guide Spring 13- 5
A497 1350 Display Panel 25- 1 A497 2051 Pressure Lever 13-22
A497 1366 Front Side Guide 5-14 A497 2052 Pressure Lever Spring 13-29
A497 1376 Rear Side Guide 5-11 A497 2061 Upper Exit Roller Ass’y 13-24
A497 1390 Main Board Cover 5- 8 A497 2071 Exit Sensor Bracket 13-26
A497 1400 Left Hinge 15-11 A497 2081 Front Side Plate - Exit 13-18
A497 1420 Right Hinge 15-17 A497 2082 Rear Side Plate - Exit 13-32
A497 1500 I/F Harness Bracket 15-25 A497 5150 Main Board 15-26
A497 1501 Original Stopper - Exit MB1 (Added) 5-32 A497 5150 Main Board 17- *
A497 1502 Original Exit Guide 5-25 A497 5170 x/o,MB4 15-28
A497 1503 Entrance Seal 15- 4 A497 5170 x/0,MB4 17- 4
A497 1504 Decal - Misfeed Removal 5- 9 A497 5180 ROM - ARDF 15-28
A497 1504 Decal - Misfeed Removal 25- 2 A497 5180 ROM - ARDF 17- 4
A497 1517 Decal - Original Limit 5-13 A497 5200 Main Harness 15-29
A497 1517 Decal - Original Limit 25- 3 A497 5200 Main Harness 19- *
A497 1530 Position Sensor Actuator 5-26 A497 5201 Harness - Paper Set 7-35
A497 1531 Left Switch Actuator 5-27 A497 5202 Harness - Pulse Generator 7- 5
A497 1532 Decal - Original Size - LT 5- 2 A497 5204 Harness - Feed-in Motor 15-30
A497 1532 Decal - Original Size - LT 25- 4 A497 5204 Feed-in Motor Harness 23- *
A497 1533 Decal - Original Size - A4 5- 2 A497 5205 I/F Harness - 220/240V 15-24
A497 1533 Decal - Original Size - A4 25- 4 A497 5205 Interface Harness - 220/240V 21- *
A497 1545 Decal - DIP SW 15- 8 A497 5206 Optical Fiber Harness 21- 1
A497 1545 Decal - DIP SW 25- 5 A497 5207 Interface Harness x/o,MB1 21- *
A497 1712 Original Guide Mylar 13- 8 A497 5208 I/F Harness - 115V 15-24
A497 2001 Pulley - 187 13-38 A497 5208 Interface Harness - 115V 21- *
A497 2002 Front Side Plate 13-34 A497 5213 Grounding Wire 15- 3
A497 2003 Rear Side Plate 13-42 A497 5213 Grounding Wire 15-18
A497 2005 Timing Belt - 75MXL 13-36 A497 5251 Pick-up Solenoid 9-27
A497 2011 Invertor Solenoid Bracket 13-11 A497 5260 Indication Board 15-32
A497 2012 Invertor Solenoid Lever 13-14
A497 2013 Stopper Plate 13-31
A497 2021 Pulley - 152 13- 3

29



December 1, '90

Part No. Description Paper and Part No. Description Paper and
Index No. Index No.

AA14 3005 Stepped Screw - M4x2.5 11-20 A422 1112 Belt Tension Spring 11-27
ABO04 0009 Magnetic Spring Clatch x/o,MB1 9-36 A422 1114 Driven Roller - Transport Belt 11-26
AWO01 0010 | Photosensor 15-21 A422 1177 Indication Bracket 15-31
AWO02 0012 | Photointerruptor 7-31 A422 1183 Main Board Cover 15- 6
AX06 0027 Drive Motor - DC24V/21W 9-25 A422 1185 Belt Guide - Front Left 11- 7
A409 1150 Spring Anchor 13- 6 A422 1186 Belt Guide - Rear Left 11-18
A409 1195 Exit Drive Shaft 13-33 A422 1187 Belt Guide - Front Right 11-31
A409 1197 Spacer - 10x16x1.6mm 13-40 A422 1188 Belt Guide - Rear Right 11-17
A422 1031 Lever - Pick-up Spring 9- 7 A422 1210 Inverter Roller 13- 9
A422 1041 Gear - 27T 9-18 A422 1216 Inverter Support Roller 13-21
A422 1042 Idle Gear - 227 7-25 A422 1218 Pressure Lever Shaft 13-23
A422 1049 Gear - 27T 9-19 A422 1231 Inverter Gate Spring 13-12
A422 1050 Gear - 29T 9-11 A422 1234 Front Lever 13-15
A422 1056 Gear - 19T 11-19 A422 1249 Upper Exit Roller 13-43
A422 1063 Seal - 0.7x13x20 7- 7 A422 1257 Antistatic Brush 13-19
A422 1063 Seal - 0.7x13x20 9- 3 A422 1265 Gear - 46T 13-39
A422 1064 Hinge - Pull-out 7- 1 A422 1356 Pin - 3x26mm 5- 5
A422 1067 Relay Roller Shaft 7-23 A422 1361 Rack - Side Guide 5-21
A422 1068 Relay Roller 7- 9 A422 1381 Shoulder Screw - M4 5-31
A422 1071 Pull-out Lever 7-10 A422 1501 Gear - 20T 9-23
A422 1078 Bushing - 6x12x4mm 7-37 A422 1503 Idle Shaft 9-17
A422 1078 Bushing - 6x12x4mm 9- 6 A422 1504 Shaft/Gear - 16T 9-20
A422 1078 Bushing - 6x12x4mm 9-13 A422 1600 Pick-up Lever 9- 2
A422 1078 Bushing - 6x12x4mm 9-28 A422 1602 Pick-up Lever Plate 9- 1
A422 1078 Bushing - 6x12x4mm 11- 9 A422 2030 Decal - Inverter Guide Plate 13-10
A422 1078 Bushing - 6x12x4mm 13-35 A422 2030 Decal - Inverter Guide Plate 25- 6
A422 1079 Bushing - 8x16x5mm 13-16 A422 5203 Feed-out Sensor Harness 13-27
A422 1080 Pulse Generator 7- 8 A422 5207 Harness - Registration 7-34
A422 1086 Pull-out Spring 7- 6 A422 5208 Harness - Paper Size 7-45
A422 1087 Shoulder Screw - M3x3 7- 3 A422 5255 Solenoid - DC24V (Invertor) 13-30
A422 1093 Sensor Bracket 7-32 A422 5270 Photosensor 7-40
A422 1106 Stay 11-28 A422 5270 Photosensor 13-25
A422 1107 Stay - Belt Support Roller 11- 4 A422 5310 Feed-out Motor - DC10W 13-28
A422 1108 Stopper 11- 8 A422 5350 IC - HCTL-3 17- 1
A422 1112 Belt Tension Spring 11-22 A465 1057 Pull-out Bracket 7-13

30




December 1, '90

Part No. Description Paper and Part No. Description Paper and
Index No. Index No.
A465 1066 Mylar - 0.1x21x58 7-28 5894 2747 Mylar - Original Guides 5-12
A465 1067 Mylar - 0.1x14.5x44 7-30 5894 2747 Mylar - Original Guides 5-15
A465 1068 Cushion - 2.5x14x43 7-18 5936 2480 Magnet Catch Ass'y 11-11
A465 1069 Harness Cover 7- 4 5936 5221 Heat Sink 17- 3
A465 1070 Lever Spring 7-17 5936 5348 Thin Original Feed Switch 15- 7
A465 1072 Lock Spring 7-19 5936 7901 Decal - English 15- 5
A465 1073 Pin - 4x76.5 7-21 5936 7901 Decal - English 25- 7
A465 1074 Pin - 4x77.5 7-20
A465 1075 Shaft - 3x25 7-22
A465 1076 Release Lever Knob 7-14
A465 1077 Release Lever 7-16
A465 1080 Fixing Plate - Feed-in Unit 7-39
A465 1125 Angle Stopper 5-30
A465 1126 Grounding Plate 15-13
A465 1389 Spacer - 0.2mm 5-29
A465 1397 Spacer - 0.5mm 5-28
A465 5210 Fiber Optic Cable 17- 2
5053 0447 Bushing - M6 13- 4
5205 5250 LED Sensor Type S 7- 2
5219 1957 Stepped Screw - M4 15-27
5443 2657 Gear - 28Z 5-18
5443 2660 Spacer - 6 x 22 x 0.5 mm 5-20
5443 2712 Cork Pad 5-17
5443 2713 Wave Washer 5-19
5446 2824 Screw - Duplex Guide Plate 13-17
5875 2088 Shoulder Screw - M4 5- 1
5875 2088 Shoulder Screw - M4 5- 7
5875 2088 Shoulder Screw - M4 7-15
5875 2088 Shoulder Screw - M4 7-44
5875 2088 Shoulder Screw - M4 11-10
5875 2088 Shoulder Screw - M4 11-14
5875 2088 Shoulder Screw - M4 15- 1
5875 2088 Shoulder Screw - M4 15-14
5894 2229 Solenoid Pin 9- 9
5894 2229 Solenoid Pin 13-13

31



December 1, '90

Part No. Description Paper and Part No. Description Paper and
Index No. Index No.

0313 0030W | Philips Pan Head Screw - M3x3 15-101 0720 0030E | Retaining Ring - M3 7-105
0313 0040W | Philips Pan Head Screw - M3x4 7-101 0720 0030E | Retaining Ring - M3 11-104
0313 0040W | Philips Pan Head Screw - M3x4 9-101 0720 0030E | Retaining Ring - M3 13-109
0313 0040W | Philips Pan Head Screw - M3x4 13-101 0720 0040E | Retaining Ring - M4 5-105
0313 0060W | Philips Pan Head Screw - M3x6 9-102 0720 0040E | Retaining Ring - M4 7-106
0313 0060W | Philips Pan Head Screw - M3x6 13-102 0720 0040E | Retaining Ring - M4 9-111
0313 0060W | Philips Pan Head Screw - M3x6 15-102 0720 0040E | Retaining Ring - M4 11-105
0313 0120W | Philips Pan Head Screw - M3x12 15-103 0720 0040E | Retaining Ring - M4 13-110
0313 0140W | Philips Pan Head Screw - M3x14 15-104 0720 0050E | Retaining Ring - M5 11-106
0314 0050W | Philips Pan Head Screw - M4x5 5-101 0720 0060E | Retaining Ring - M6 9-112
0314 0060M | Philips Pan Head Screw - M4x6 15-105 0720 0060E | Retaining Ring - M6 13-111
0314 0060W | Philips Pan Head Screw - M4x6 7-102 0741 3505 Ball Bearing - 5 x 10 x 4 mm 9-113
0314 0060W | Philips Pan Head Screw - M4x6 11-101 0741 3505 Ball Bearing - 5 x 10 x 4 mm 13-112
0314 0060W | Philips Pan Head Screw - M4x6 13-103 0741 3506 Ball Bearing - 6x12x4 mm 9-114
0314 0060W | Philips Pan Head Screw - M4x6 15-106 0741 3506 Ball Bearing - 6x12x4 mm 11-107
0315 0140W | Philips Pan Head Screw - M5x14 5-102 0741 3806 Ball Bearing - 6x13x5mm 11-108
0344 0050D | Philips Truss Head Screw - M4x5 5-103 0742 3905 Ball Bearing - 5 x 13 x 4 mm 13-113
0344 0060W | Philips Truss Head Screw - M4x6 15-107 0801 1185 Philips Truss Head Screw - M4x8 15-110
0353 0080W | Philips Pan Head Screw - M3x8 11-102 0950 4006W | Screw : M4 x 6 (100pcs/1Set) 7-107
0354 0060W | Philips Truss Head Screw - M4x6 15-108 0950 4006W | Screw : M4 x 6 (100pcs/1Set) 15-111
0413 0082W | Tapping Screw - M3x8 5-104 0951 3006W | Philips Screw With Flat Washer - M3x6 9-116
0573 0030E | Hexagon Headless Set Screw - M3x3 9-104 0951 3006W | Philips Screw with Flat Washer - M3x6 13-114
0573 0060E | Hexagon Headless Set Screw - M3x6 9-105 0951 3010W | Philips Screw with Flat Washer - M3x10 7-108
0632 0080G | Parallel Key - 2x8mm 13-104 0951 3010W | Philips Screw with Flat Washer - M3x10 13-115
0632 0100G | Pin - 2x10mm 7-103 0951 4005W | Philips Screw with Flat Washer - M4x5 5-106
0632 0100G | Pin - 2x10mm 11-103 0951 4005W | Philips Screw with Flat Washer - M4x5 7-109
0632 0100G | Pin - 2x10mm 13-105 0951 4006E | Philips Screw With Flat Washer - Mx6 13-116
0632 0140G | Parallel Pin 9-108 0951 4006E | Philips Screw With Flat Washer - Mx6 15-112
0633 0120G | Parallel Pin - 3x12 13-106 0951 4006W | Philips Screw With Flat Washer - M4x6 9-117
0701 0040B | Flat Washer - M4 9-109 0951 4006W | Philips Screw With Flat Washer - M4x6 13-117
0701 0040B | Flat Washer - M4 13-107 0951 4006W | Philips Screw With Flat Washer - M4x6 15-113
0704 0040C | Toothed Washer - M4 15-109 1005 0843 Heat Sink - OSH2425SP 17-101
0720 0025E | Retaining Ring - M2.5 7-104 1100 0051 Wire Terminal 21-101
0720 0025E | Retaining Ring - M2.5 9-110 1100 0340 Closed Terminal 19-101
0720 0025E | Retaining Ring - M2.5 13-108 1100 1169 Fastening Receptacle 19-102

32




December 1, '90

Part No. Description Paper and Part No. Description Paper and
Index No. Index No.

1100 1190 Socket - Mate-N-Lock 21-102 1104 0271 LSI Socket - 28P 17-108
1100 1190 Socket - Mate-N-Lock 23-101 1104 0333 Fuse Holder 17-109
1100 1240 Socket - Mate-N-Lock 23-102 1105 0199 Clamp 9-106
1100 1253 Pin - Mate-N-Lock 19-103 1105 0199 Clamp 13-118
1100 1259 Socket - Mate-N-Lock 19-104 1105 0199 Clamp 13-119
1100 1327 Contact 19-105 1105 0199 Clamp 15-114
1100 1327 Contact 23-103 1105 0310 Wire Clamp 9-103
1100 1329 Socket Contact 19-106 1106 0430 Bushing - 13mm 15-115
1100 1348 Pin Contact 19-107 1107 0354 Fuse - 3.15A/125V 15-116
1100 1447 Socket - Mate-N-Lock 21-103 1107 0354 Fuse - 3.15A/125V 17-110
1101 0328 Connector Pin Contact 17-102 1204 1319 Microswitch 15-20
1102 0958 Connector - 2P 17-103 1204 1385 Push Switch 17-111
1102 1048 Pin Housing - Mate-N-Lock - 3P 17-104 1204 1422 DIP Switch 17-112
1102 1089 Connector - 3P 19-108 1401 0282 Transistor - 2SB1020 17-113
1102 1350 Connector - 5239-2P 23-104 1401 0329 Transistor Array - MP4503 17-114
1102 1373 Connector - 3P 21-104 1401 0832 Diode - DSA1A1 17-115
1102 1408 Connector - 1P 19-109 1403 0308 LED - TLR-102A 17-116
1102 1515 Connector - 2P 23-105 1403 0388 Photocoupler - ON3111 17-117
1102 1517 Connector - 4P 21-105 1407 0602 IC - TC4040BP 17-118
1102 1517 Connector - 4P 23-106 1407 0604 IC - TC4049BP 17-119
1102 1756 Connector - 2P 19-110 1407 1026 IC - SN74LS373N 17-120
1102 1910 Connector - 2P 19-111 1407 1334 IC - UPD7810G 17-121
1102 1911 Connector - 3P 19-112 1407 1348 IC - TD62304AP 17-122
1102 1912 Connector - 4P 19-113 1407 1535 IC - TD62308AP 17-123
1102 1912 Connector - 4P 23-107 1408 0264 IC - 7812 17-124
1102 1914 Connector - 6P 19-114 1408 0408 IC - PST518A 17-126
1102 1924 Connector - 2P 19-115 1408 0521 IC - M51971L 17-127
1102 1925 Connector - 3P 19-116 1408 0538 IC - SI8301L 17-128
1102 1938 Connector - 2P 19-117 1408 0578 IC - HA17339 17-129
1102 1939 Connector - 3P 19-118 1503 0071 Oscillator - 12MHz 17-130
1102 1983 Socket Housing - 3P 19-119 1600 0239 Resistor - 0.47 Q +5% 1W 17-131
1102 2966 Connector - HIF3BA-34PA 17-105 1600 0576 Resistor - 33 Q +10% 5W 17-132
1103 0659 Connector - 34P 19-120 1600 1226 Resistor - 8.2 Q 3W +5% 17-133
1103 1726 Connector - 4P 17-106 1601 1732 Resistor - 390 Q +5% 1W 17-134
1103 1729 Connector - 7P 17-107 1601 7326 Resistor Array - 10k Q 17-135

33



December 1, '90

Part No. Description Paper and Part No. Description Paper and
Index No. Index No.
1601 7374 Resistor Array - 4.7K Q 17-136 1611 4154 Resistor - 150k Q 1/4T +5% 17-170
1601 8145 Variable Resistor - 5k Q 0.5W 17-137 1611 4202 Resistor - 2k Q 1/4T +5% 17-171
1601 8147 Variable Resistor - 10k Q 0.5W 17-138 1611 4229 Resistor - 2.2 Q 1/4W 5% 17-172
1601 8148 Variable Resistor - 20k Q 0.5W 17-139 1611 4272 Resistor - 2.7k Q 1/4T +5% 17-173
1604 1360 Capacitor - 3300mF 10V 17-140 1611 4393 Resistor - 39k Q 1/4T +5% 17-174
1604 1378 Capacitor - ImF 50V 17-141 1611 4472 Resistor - 4.7k Q +5% 1/4W 17-125
1604 1379 Capacitor - 2.2uF +20% 50V 17-142
1604 1380 Capacitor - 3.3uF 50V 17-143
1604 1381 Capacitor - 4.7uF 50V 17-144
1604 1382 Capacitor - 10uF 50V 17-145
1604 1383 Capacitor - 22mF 50V 17-146
1604 1386 Capacitor - 100uF +20% 50V 17-147
1604 1390 Capacitor - 1000mF 50V 17-148
1605 0127 Ceramic Capacitor - 30pF +50% 17-149
1605 0141 Capacitor - 4700pF 50V 17-150
1606 0658 Capacitor - 0.1uF 50V 17-151
1606 1326 Capacitor - 100pF 50v +10% 17-152
1606 1348 Capacitor - 0.022uF 50V 17-153
1606 1451 Capacitor - 0.1uF 50V 17-154
1606 1452 Capacitor - 0.01uF 50V 17-155
1607 0116 Ferrite Core 23-108
1610 0031 Resistor - 47 Q 1/8W 17-156
1610 0035 Resistor - 100 Q 1/8W +5% 17-157
1610 0047 Resistor - 330 Q 1/8W +5% 17-158
1610 0053 Resistor - 1k Q 1/8W +5% 17-159
1610 0057 Resistor - 1.5k Q 1/8W +5% 17-160
1610 0065 Resistor - 3.3K Q 1/8W +5% 17-161
1610 0067 Resistor - 4.7k Q 1/8W +5% 17-162
1610 0071 Resistor - 10k Q +5% 1/8W 17-163
1610 0073 Resistor - 12K Q 1/8W +5% 17-164
1610 0079 Resistor - 22k Q 1/8W +5% 17-165
1610 0107 Resistor - 1M Q 1/8W +5% 17-166
1610 0286 Capacitor - 100pF 50V +10% 17-167
1611 4103 Resistor - 10k Q 1/4T +5% 17-168
1611 4121 Resistor - 120 Q 1/4T +5% 17-169

34



	LOCATION OF UNIT
	EXTERIOR
	ORIGINAL FEED SECTION 1
	ORIGINAL FEED SECTION 2
	TRANSPORT SECTION
	INVERTER AND EXIT SECTION
	ELECTRICAL SECTION
	MAIN BOARD
	MAIN HARNESS
	INTERFACE HARNESS
	FEED-IN MOTOR HARNESS
	DECAL AND DOCUMENT
	PARTS INDEX

